oS ¢ Gl LR T seont brake: hanq'er.’LH:'.- 293 ~
3 i front brake fink 214 — °

~center brake link 167

dke equalizer 168 — \

= e U
|

1 B o R : U 4 B 2 2l
. l’ e :
i
| =
W) 215 rear brake link
brake cylinder piston 217 - 12-24 hex nut { 2 required)
eud bell 171 - 7 . front brake hanger R.H. 292
5-40 x 3 model hex bolt (10 required) 120 filler plate add spacer washers as required
2 -56 model hex nut (30 required) /_ 199 brake lever
2 -56 x 3/g model hex bolt (30 required) 5—40 » | model hex bolt (2 requiced)
X brake cylinder |70 /-
brake cylinder cap 283 —

rear brake hanger 165 TR 119 brake hanger hwaring
h ;

{»4-40x 3/4 model hex bolt (4-‘§&qired)

match drili

brake shoe ————/

brake shoe shaft 166 A

4,4

rear brake shoe shaft 323 i / | center brake hanger 29I
rear brake equclizer 164 \ front brake shoe shaft 322 -
4-40x3/3 flat heed screw (4 required) =i ) 139 brake rod strap
5-40 x 3 model hex bolt — X \_5-40 x '/ model hex bolt (4 required)

brcke adjustment linkage 218 200 spacer

sie 187, drill -

2 holes -.187 r o778 ENGINE BRAKE GROUP
353% 116 driil_2 holes
z;géj TNy l G el
et Y @5 1 ogars

1T Jzaa

I - i
1o AKE HANS BEARING geddly dnoin
old Rolled Steel B

2 Required

fit to 147 125 ;250

3 holes

) §

£ANTER BRAKE LINK
Cold Rolled. SteeN
2 Required

‘

e dNO D



Warren Weston has 1%:” scale castings and
drawings available -for the D&RGWW 4-6-0.
Some rolling stock castings are also available. -
See his ad on page 62 for further information.

-
.128 drill 3 holes 8
2 i .218 drill
047 dril
© 1937 z ?o‘: c:trtlelr pin 25~ 054"
S 500, 703 ,.703 b 24 ; /4
\ ¢ ;i 048 drill 2 hol
AN | & i, - 3 3 :
% A 8 of = P O
e Pany F q-_u : v"ﬁ
ACE 7 ; washer .048~ l h | SO 5
2181 —4 ‘ rlvet securely 406 0.d x .218i.d.x 031  }.656 :2'58:'_: A b
. : 750 ; ri =
218 ] 2.250 | =
/ y 191 drill 4 l 34
218 drill i20 FILLER PLATE e ;

125 Cold Rolled Steel

A p 164 REAR BRAKE EQUALIZER '
2 Required (I as shown - | opposite)

%olg Rolled Steel
047 drill 2 noles ; 128 drill 2 holes < fhauired

o
for cotter pins \ 8
A ‘\‘o .250
A e & - \ S o 008
’ L187 3 1187 o : ,
LI56 4000(3 750’ rue 1156 | © 218 arill 340 1205
b 3/ : \ "5 2 holes —
T T
C 4 37 5
: L 125 also required: .3750d. %.187i.d.x 031 -
steel pins washer — 2 required fi
; it to 164
166 CENTER BRAKE SHOE SHAFT 075
W C e 281
| Required
o 165 REAR BRAKE HANGER
047 drill 2 holes 128 drill 2 holes © Cold Rolled Steel
for cotter pins 4 (_ : ¥ 2 Required
\

. “‘a, == 1“8,

875 ; .875
.687 4.937 (4. Galtrue) .687

-3

156 r

/‘".187

0
©
~
: © <
I ; \ : : .125% 187 siot 023
] — - et ; : O

—.125%  also required: .3750.d. X .I87i.d.X .03]
WOShef -2 re(lw
322 FRON RAKE SHOE SHAFT ; ﬂd*'
; e e ¥ S 2
- - - S N Te®
! I Requn‘fg‘] “.- L i gk e .. @
e §rieeg, O R r ~
: e .
047 drill 2 holes v N s S
for cotter pins l “’;: ,(.128 drill 2holes Q
Y I
[ ' 7 % N ™ &
ey ] s 0 5 e
LI87 N 1.187 = -‘Tg\ ~
687 4.937(4.687 true) 687 | 2 :
.30 1 ] s 0 :
™\ | i . 7} . : ‘
HH ;i T - : b
: ] = ﬂ:ﬁt 375 dril
SR —125  qiso required: 375 0d.x.187id.x.031 - .390 r-
RALALRD washer — 2 required Z 125
125 drint BT 375,
323 REAR BRAKE SHOE SHAFT 2 g
Brass Casting
| Required 199 BRAKE LEVER
S ! : Cold Rolled Steel
2 Required

MODELTEC Magazine—January 1986 33



No. Req'd. Description. No. Req’d. . Description in the bearing is beyond this writer. The

6 Brake Shoe 10 #5-40 X % Model Hex Bolt second hole does make a left- and right-
2 #5-40 x 7 Model Hex Bolt 4 #5-40 x Y2 Model Hex Bolt hand part but a hole in the center of a
4 #4-40 x % Model Hex Bolt 2 #540 x 1 Model Hex Bolt shorter part does the same thing. Oh

well, we have to remember we are model-

30 - #2-56 x % M.odel Hex Bolt 18 #5-40 Model Hex Nut ing and not doing the original design
30 #2-56 Model Hex Bolt 8 #4-40 Model Hex Nut work.
4 #4-40 x 3 Flat Hd. Screw 2 #12-24 Hex Nut i

165 REAR BRAKE HANGER

This is a three-piece fabrication and
silver solder assembly. The .008 dimen-
sion (/ inch on the locomotive) may be
just what is left after many years of
wear but it is a good point for decimal
dimensioning.. !

164 REAR BRAKE EQUALIZER

The headless pin joins the Brake Shoe,
164 and 165. Silver solder the hub and
the .125 X .375 arm, locate and drill the
.125 and .218 diameter holes, then a few
strokes of the file will complete the part.
For modeling purposes and convenience,
you may choose to make this headless
pin .187 diameter so that all Brake
Shoes will be alike. Remember to make
the same mistake on 165 also.

166, 322, 323 BRAKE SHOE SHAFT

Trim the castings to length, locate and
drill the ends of each casting for the
steel pins. Silver solder and finish by
drilling the holes. A note to remember:
the optional dimensions are to space the
parts for 4%” track.

167 CENTER BRAKE LINK

A form-first, layout-and-drill type of
part.

139 BRAKE ROD STRAP

A nice addition to a model to only
satisfy the worm’s eye viewer. ‘This is
one of the few ‘‘safety hangers” that we
documented.

199 BRAKE LEVER

The .125 X .187 round end slot allows
the linear action of the Brake Cylinder
Rod to swing without binding on the
long radius of travel of the lever.

Right. A fireman's-side
Brake Cylinder on #169.
Note the clutter of the
brake linkage.

Below. Here's a similar
view on #168. The frame
to boiler linkage has not
been included in this
series but foot notes can
be made on the original
frame and this linkage if
there is enough call for it.

BRAKE SHOE

These castings need to be contoured to
match the wheel tread where they are
applied. Remember that the Rear Shoes
should be bored for .218 diameter pin
unless you have chosen to standardize
on the .187 diameter.

120 FILLER PLATE

Lay out the plate as shown but be sure
to check how it looks when you fit parts
202 and 203 (next chapter) to the Frame.
'The right hand edge should lay parallel
to the front edge of 202 and 203 Brake
Cylinder Brackets when mounted to the
147 Frame. Turn the stub shaft and
assemble as a left- or a right-hand
assembly, then silver solder and/or rivet
together.

34 '. MODEITEC Maoarine— Yannare 1086



i el e e 1 . 087 drill ~—~
¥ g \

it ,.221 drill ~

4 i2-24

e X
4_;39,\) ,T_Sﬁ [\ A5 thread ~
e j \ \

o -~

v
Vv

089 driil
( \;'T
1\ 125 |
\ 4 .687 R
2\ t t 2g
\\‘i‘“ { Oc \

D S »4»\ ¢ \ &
! 3 ! ( Lo ] o =
‘ I ¥ o= .
{1 i : a3
§ % \ i ; ! /1’)‘\— bend to suit brake ?X Y
= \ \\ i T e I /“{ f shoe ciearance
48\ \ | 2 \ﬁ ¥ S
- By B T
1% F—4 |
\\ \\ b \x\‘ 2 ! 250 \ 19: driii fit 1o 322
\ Xk fe—s 5
A\l \ o R bV il 528
| \ \ 28+ s 0k
| \ *: ! AT b
£l \ e o : 292/293 FRONT BRAKE HANGER
< \ \ i Coid Rolied Srteel
2} § \ 4~ 437 i 2 R a ‘v,:;», n-1 0DDOSItE )
" PLICTR @ o ~Requirec . { gs shown-i opposite;
i _—.258_arill ke :
Y & 3 o0 i #27
3 A N fit 10 800 gt 3 holes
2 hoies i | _\\ < — ‘_/,OS

2holes i qae Y ebE z F—125 + &
~ o, oy & - Cv- ~4
-———eiE - b &
FoY 4 e
o853 g
0%~ = rivet pin on PN
D2 this sigde O e
- \ \ T 1
X N i o
. o L |
¢ —e
a i

202 /203 BRAKE CYLINDER BRACKET

168 CENTER BRAKE QuUALIZER %
Cold Rolieg Stee!

~ 5 ~ -
¢ meguirec

109 drili & csink
apposite sice 2 noles

//ﬂvc dril! 4 noies

C -,f’ 3y C S
\ s A il
Warren Westor has 1% 7 scaie castings and |
- drawings avaiiabie for the DEREWW 4-6-C

Seme rofiing stock castings are aise aval-
abie. See his a0 or page 41 for further infor-
" mation

AT O

250 N~ O x 457

+'  MODELTEC Magerine —February 1986 58



